
 





TABLE OF CONTENTS TOC 

General Plan Existing Conditions Report | City of Willows TOC-1 

City of Willows General Plan Existing Conditions Report 

Section Page Number 

Introduction ............................................................................................................................... 1 

1.0 Land Use and Socioeconomics ........................................................................................... 1-0 

1.1 Land Use ............................................................................................................... 1-1 

1.2 Population Housing and Demographics ............................................................... 1-25

1.3 Economic Conditions ........................................................................................... 1-38
[...]
AB 885 was passed by the California Legislature in September 2000, and mandates the establishment of 
statewide standards to regulate the placement and use of on-site wastewater treatment systems 
(OWTS). The SWRCB has been charged with developing this critical set of uniform statewide standards 
for on-site sewage disposal systems that are required to be incorporated into all RWQCB Basin Plans in 
the near future. For the past several years the SWRCB has been in the process of developing statewide 
regulations for on-site wastewater treatment systems per AB 885. The key aspects of the proposed 
regulations include: 

Site Evaluation Practices. The proposed regulations will mandate more thorough and consistent soil and 
site evaluation practices for all new and repair/replacement OWTS for verification of soil depth and 
groundwater levels. Current practices focus primarily on attaining minimum horizontal setbacks and 
determination of groundwater separation, not on determination of soil texture, structure or depth. 
Proposed definitions for soil (especially rock content and weathered bedrock) will require more 
thorough and extensive soil profile evaluations and stricter interpretations of suitability than under 
current practices.  

Operation and Maintenance (O&M) Manuals. The proposed AB 885 regulations require the preparation 
of an O&M manual for all new and repair/replacement OWTS. This will require that the County adopt 
regulations or policies mandating the preparation and submission of an O&M manual for all new and 
repair/replacement OWTS. The County will also have responsibilities for reviewing and maintaining 
official copies of these documents.  



3.0  Utilities and Public Services 

 

3-21 General Plan Existing Conditions Report | City of Willows 
 

Septic Tank Risers and Effluent Filters. Access risers to “near” grade and the use of effluent filters will 
be required under the proposed regulations. These requirements will apply to new standard systems as 
well as supplemental treatment systems, and for any tank replacements.  

Supplemental Treatment Systems. The proposed regulations have minimum vertical separation 
requirements that will lead to increased use of supplemental treatment systems. Minimum vertical 
separation is the depth of continuous unsaturated, undisturbed earthen material between the bottom 
of the dispersal system and the top of the seasonal high groundwater level, impermeable strata, or 
bedrock.  

Dispersal System Siting and Design Criteria. The proposed dispersal system siting and design 
requirements are generally consistent with and/or less restrictive than the current RWQCB Basin Plan. 
Many of the requirements are structured to allow for more latitude in the use of supplemental 
treatment to overcome soil depth/suitability constraints for OWTS. Based on the soil definitions in the 
proposed regulations, there is likely to be an increased need to specify supplemental treatment systems 
and shallow dispersal designs (including mounds) for sites that may have been permitted for 
conventional trench designs under current practices.  

Groundwater Quality and Septic Tank Monitoring. The proposed AB 885 regulations will mandate new 
groundwater sampling and septic tank inspections requirements for new and existing OWTS. The 
proposed regulations do not explicitly require the County to enforce this requirement or to collect and 
maintain any of the results from sampling that is performed. However, as the local agency responsible 
for implementing the regulations, at a minimum, the County would be obligated to provide some level 
of oversight for these activities, the details of which would likely have to be specified in the RWQCB 
MOU or the Conditional Waiver from the SWRCB.  

Record Keeping. The proposed requirements specify only that system owners maintain copies of the 
Record Plan and the O&M Manual for the OWTS. The County, as the implementing authority will also be 
required to collect, review and maintain records of these same items.  

Sewage Disposal Regulations Willows Municipal Code Title 13 Chapter 13.10.100 
Title 13 Chapter 13.10.100 of the Willows Municipal Code include the following requirements for the use 
of public sewers: 

(1) Disposal of Wastes. It shall be unlawful for any person to place, deposit, or permit to be 
deposited in an unsanitary manner upon public or private property within the city, or in any area 
under the jurisdiction of said city, any human or animal excrement, garbage, or other objectionable 
waste. 

(2) Treatment of Wastes Required. It shall be unlawful to discharge to any stream or watercourse 
any sewage, industrial wastes, or other polluted waters, except where suitable treatment has been 
provided in accordance with provisions of this chapter. 

(3) Unlawful Disposal. Except as herein provided, it shall be unlawful to construct or maintain any 
privy, privy vault, septic tank, cesspool, seepage pit or other facility intended or used for the 
disposal of sewage. 

(4) Occupancy Prohibited. No building, industrial facility, or other structure shall be occupied until 
the owner of the premises has complied with all rules and regulations of city and/or applicable 
regulations of the county. 



3.0 COMMUNITY SERVICES AND UTILITIES    
 

General Plan Existing Conditions Report | City of Willows 3-22 
 

(5) Sewer Required. The owner of any building situated within the city and abutting on any street in 
which there is now located or may in the future be located a public sewer of the city, is hereby 
required at his expense to connect said building directly with the proper public sewer in accordance 
with the provisions of this chapter, within 90 days after date of official notice to do so; provided, 
that said public sewer is within 200 feet of the nearest point of the property; provided, however, 
that where territory is annexed to the city upon which existing improvements are located which are 
served by a satisfactorily operating and maintained septic tank, the owner may continue to dispose 
of waste to said septic tank so long as it remains in operating condition to the satisfaction of the 
county health officer or until any additional building or buildings or any division of the property is 
proposed, at which time connection to the public sewer shall be required. [Ord. 639-93, 10-26-93. 
Prior code § 17-42]. 

ENVIRONMENTAL SETTING 
On-site systems, commonly referred to as septic systems, are useful for handling the wastewater 
disposal needs of individual dwellings or commercial establishments for which connection to community 
facilities is not feasible. An on-site system consists of a septic tank that receives wastewater, allows the 
heavier solids to settle in the tank, and releases the remainder to an attached leach field. The leach field 
consists of underground perforated parallel lines through which water can seep into the surrounding 
soil. The solids which settled out of the wastewater in the septic tank must be periodically removed.  

Septic tanks work well in areas of low density development where there is sufficient room to separate 
leach lines from potable water wells and lines. On-site systems are relatively inexpensive, easy to 
maintain, and contribute to water recharge in the area. However, on-site systems require certain soil 
conditions, topography, and water table conditions in order to work. If the proper conditions are not 
present, the leach field can become saturated and groundwater may become contaminated. 

City of Willows Wastewater Collection, Treatment, and Disposal 
The City of Willows operates and maintains the sewer system consisting of gravity sewers and pumping 
stations to collect wastewater from residential and commercial customers.  The collected wastewater is 
discharged to trunk sewers and interceptors owned and operated by the City of Willows and conveyed 
to the Willows Wastewater Treatment Plant (WWTP) for treatment. 

The WWTP is owned and operated by the City and serves the population of Willows and the Northeast 
Willows Community Services District. The WWTP produces disinfected tertiary recycled water through 
extended aerated ponds, clarifiers, filtration, chlorine disinfection and dechlorination. There are 2,255 
residential connections and 222 commercial/industrial connections.  

The City entered into an agreement with Solar Power Partner, LP (SPP) in 2013 to provide solar power at 
the City’s Wastewater Treatment Plant. Under the agreement SPP provided solar array equipment and 
the City provided the underlying real property for the solar array. The City will purchase the power 
generated by the array for a period of 20 years from SPP, with an option to take ownership of the array 
at the end of the 20-year period. 

According to the Sewer Master Plan of 2008, the wastewater collection system consists of 29 miles of 
Vitrified Clay Pipe (VCP) and some Polyvinyl Chloride Pipe (PVC) and Asbestos Cement sewer mains 
ranging in size from four inches to eighteen inches in diameter with five small-capacity pump stations.   

Water entering the collection system through defective cleanouts, joints and pipes, and manhole walls 
can be attributed to groundwater, commercial/industrial uses and storm runoff. Limited efforts have 



3.0  Utilities and Public Services 

 

3-23 General Plan Existing Conditions Report | City of Willows 
 

been completed to upgrade the system. Thus, infiltration and inflow (I&I) is becoming a problem to the 
system. Infiltration and inflow are significant in the piping tributaries to the Sycamore Lift Station 
according to the Sewer Master Plan 

The original Wastewater Treatment Plant was constructed in 1948 and later upgraded in 1992. In 2007, 
the City of Willows completed a major upgrade to the wastewater treatment plant (WWTP) by 
increasing the treatment capability from secondary to tertiary quality effluent with a rated capacity of 
1.2 mgd (million gallons per day). The treatment system includes influent screening, extended aeration 
(biolac system), activated sludge with two secondary clarifiers, nine continuous backwash sand filters, 
disinfection with sodium hypochlorite, dechlorination using sodium bisulfite injection, equalization and 
emergency storage ponds, and sludge storage lagoons. The WWTP currently has a daily dry weather 
average flow of approximately 0.650 million gallons per day (650,000 gallons per day) from all 
customers in Willows WWTP service area.  

Other Community Systems 
Northeast Willows CSD. The community of Northeast Willows within the unincorporated county 
adjacent to the City of Willows, is served by community systems for wastewater disposal and treatment.  
The Northeast Willows Community Services District was formed in 1965 and provides for the collection, 
treatment or disposal of sewage from the district and its inhabitants. However, the District only provides 
directly for the collection of wastewater, and wastewater treatment is provided by the City of Willows 
under a Joint Powers Agreement. The City of Willows owns the wastewater collection system within the 
City and the treatment and disposal system that provides sewerage service to the Northeast Willows 
CSD. The City provides or can contract for all maintenance, including routine inspection, rodding, balling, 
flushing, plugging, and the making of minor repairs, excluding replacement and installation of lines and 
pipes, to the entire sewage collection system, main trunk sewers and facilities. In practice, the City of 
Willows contract staff provides collection and treatment, maintain and clean the system, and inspect 
any new connections or upgrades. The CSD includes 300 residential sewer service connections within its 
service area.   

The Northeast CSD wastewater treatment facilities are located at 1600 S. Tehama Street, Willows. The 
wastewater treatment plant (WWTP) is governed by Waste Discharge Requirement Order No. R5-2006-
0009 adopted by the California Regional Water Quality Control Board, Central Valley Region.  The WDR 
Order regulates the discharge of wastewater from the Willows WWTP to Agricultural Drain C and Glenn-
Colusa Irrigation District Lateral 26-2, both are tributaries to the Colusa Basin Drain. 

There are no waste discharge specifications specifically for the Northeast Willows CSD because the 
wastewater collected is treated by the City of Willows. The CSD has an agreement with Willows for 
wastewater treatment at the WWTP for up to 96,000 gallons per day, and the CSD currently sends 
approximately 48,000 gallons per day to the WWTP. 2 

 
2 Phone Interview with Willows Community Services Director Steve Soeth 11/14/2019 



3.0 COMMUNITY SERVICES AND UTILITIES    
 

General Plan Existing Conditions Report | City of Willows 3-24 
 

REFERENCES  
Glenn Local Agency Formation Commission Municipal Service Review and Sphere of Influence for the 

Northeast Willows Community Services District. April 13, 2015. Available: 
https://www.countyofglenn.net/sites/default/files/Local_Agency_Formation_Commission/Northea
stWillowsCommunityServicesDistrict.pdf 

California Water Service 2015 Urban Water Management Plan Willows District June 2016. Available: 
https://www.calwater.com/docs/uwmp2015/wil/2015_Urban_Water_Management_Plan_Final_(
WIL).pdf 



3.0  Utilities and Public Services 

 

3-25 General Plan Existing Conditions Report | City of Willows 
 

3.3 STORMWATER AND DRAINAGE 

The City of Willows Public Works Division is responsible for operating, maintaining, and improving the 
City’s drainage and stormwater infrastructure, and facilities. Key areas of responsibility include the 
maintaining and improvements to streets, sewer, and storm drains. The City currently does not have an 
adopted storm drain master plan. For additional information related to flooding see Chapter 4.0 
(Hazards, Safety and Noise), Section 4.4 (Flood Hazards).  

REGULATORY FRAMEWORK 
FEDERAL  

Clean Water Act (CWA) 
The Clean Water Act (CWA) regulates the water quality of all discharges into waters of the United States 
including wetlands, perennial and intermittent stream channels. Section 401, Title 33, Section 1341 of 
the CWA sets forth water quality certification requirements for “any applicant applying for a federal 
license or permit to conduct any activity including, but not limited to, the construction or operation of 
facilities, which may result in any discharge into the navigable waters.” Section 404, Title 33, Section 
1344 of the CWA in part authorizes the U.S. Army Corps of Engineers to: 

• Set requirements and standards pertaining to such discharges: subparagraph (e); Issue permits 
“for the discharge of dredged or fill material into the navigable waters at specified disposal 
sites”: subparagraph (a); 

• Specify the disposal sites for such permits: subparagraph (b); 

• Deny or restrict the use of specified disposal sites if “the discharge of such materials into such 
area will have an unacceptable adverse effect on municipal water supplies and fishery areas”: 
subparagraph (c); 

• Specify type of and conditions for non-prohibited discharges: subparagraph (f); 

• Provide for individual State or interstate compact administration of general permit programs: 
subparagraphs (g), (h), and (j); 

• Withdraw approval of such State or interstate permit programs: subparagraph (i); 

• Ensure public availability of permits and permit applications: subparagraph (o); 

• Exempt certain Federal or State projects from regulation under this Section: subparagraph (r); 
and, 

• Determine conditions and penalties for violation of permit conditions or limitations: 
subparagraph (s). 

• Section 401 certification is required prior to final issuance of Section 404 permits from the U.S. 
Army Corps of Engineers. 

The California State Water Resources Control Board and RWQCBs enforce State of California statutes 
that are equivalent to or more stringent than the Federal statutes. RWQCBs are responsible for 